Pembrolizumab

[IKEY ] Keytruda Injection 100mg/4mL/Vial
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Antineoplastic Agent, Anti-PD-1 Monoclonal Antibody; Immune Checkpoint
Inhibitor.
Administration:
® [V infuse over 30 minutes through a 0.2 to 5 micron sterile, nonpyrogenic,
low-protein binding inline or add-on filter. Do not infuse other medications
through the same infusion line.
® [nterrupt or slow the infusion for grade 1 or 2 infusion-related reactions;
permanently discontinue for grade 3 or 4 infusion-related reactions.
Indications and dosage regimens:

1. Cervical cancer (recurrent or metastatic):
I'V: 200 mg once every 3 weeks until disease progression, unacceptable toxicity, or
(in patients without disease progression) for up to 24 months.

2. Endometrial carcinoma (advanced):
I'V: 200 mg once every 3 weeks (in combination with lenvatinib) until disease
progression, unacceptable toxicity, or (in patients without disease progression) for
up to 24 months.

3. Esophageal cancer (recurrent locally advanced or metastatic):
I'V: 200 mg once every 3 weeks until disease progression, unacceptable toxicity, or
(in patients without disease progression) for up to 24 months.

4. Gastric cancer (recurrent locally advanced or metastatic):

IV: 200 mg once every 3 weeks until disease progression, unacceptable toxicity,
or (in patients without disease progression) for up to 24 months.

5. Head and neck cancer, squamous cell, (unresectable/recurrent or metastatic),

single-agent therapy:

IV: 200 mg once every 3 weeks until disease progression, unacceptable toxicity, or
(in patients without disease progression) for up to 24 months.

6. Head and neck cancer, squamous cell, (unresectable/recurrent or metastatic),

combination therapy:

I'V: 200 mg once every 3 weeks until disease progression, unacceptable toxicity,
or (in patients without disease progression) for up to 24 months (initially in
combination with 6 cycles of fluorouracil and either carboplatin or cisplatin).

7. Hepatocellular carcinoma (advanced):
IV: 200 mg once every 3 weeks until disease progression, unacceptable toxicity, or

(in patients without disease progression) for up to 24 months.

8. Hodgkin lymphoma, classical (relapsed or refractory):

I'V: 200 mg once every 3 weeks until disease progression, unacceptable toxicity, or

(in patients without disease progression) for up to 24 months.
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Melanoma (adjuvant treatment ):

I'V: 200 mg once every 3 weeks until disease recurrence, unacceptable toxicity, or

for up to 12 months in patients without disease recurrence.

Melanoma (unresectable or metastatic):

I'V: 200 mg once every 3 weeks until disease progression or unacceptable toxicity.
Off-label dosing: 2 mg/kg once every 3 weeks until disease progression or
unacceptable toxicity.

Merkel cell carcinoma, recurrent or metastatic:

IV: 200 mg once every 3 weeks until disease progression, unacceptable toxicity,
or (in patients without disease progression) for up to 24 months.
Off-label dosing: 2 mg/kg once every 3 weeks for up to 2 years or until complete
response, or until disease progression or unacceptable toxicity.

Microsatellite instability-high cancer (unresectable or metastatic):

I'V: 200 mg once every 3 weeks until disease progression, unacceptable toxicity, or

(in patients without disease progression) for up to 24 months.

Non-small cell lung cancer (stage 111 or metastatic), single-agent therapy:

IV: 200 mg once every 3 weeks until disease progression, unacceptable toxicity, or
(in patients without disease progression) for up to 24 months.

Off-label dosing (in patients with metastatic NSCLC with disease progression
following platinum-containing chemotherapy): 2 mg/kg once every 3 weeks for 24
months or until disease progression or unacceptable toxicity.

Non-small cell lung cancer (metastatic, nonsquamous), combination therapy:

I'V: 200 mg once every 3 weeks (in combination with pemetrexed and either
cisplatin or carboplatin) for 4 cycles, followed by pembrolizumab monotherapy of
200 mg once every 3 weeks (with or without optional indefinite pemetrexed
maintenance therapy) until disease progression, unacceptable toxicity, or (in
patients without disease progression) for a total duration of pembrolizumab
therapy of up to 35 cycles or 24 months.

Non-small cell lung cancer (metastatic, squamous), combination therapy:

IV: 200 mg once every 3 weeks (in combination with carboplatin and either
paclitaxel or paclitaxel [protein bound]) for 4 cycles, followed by pembrolizumab
monotherapy of 200 mg once every 3 weeks until radiographic disease
progression, unacceptable toxicity, or (in patients without disease progression) for
a total duration of pembrolizumab therapy of up to 35 cycles.

Primary mediastinal large B-cell lymphoma (relapsed or refractory):

I'V: 200 mg once every 3 weeks until disease progression, unacceptable toxicity,

or (in patients without disease progression) for up to 24 months.

Renal cell carcinoma (advanced):

IV: 200 mg once every 3 weeks (in combination with axitinib) until disease
progression, unacceptable toxicity, or (in patients without disease progression) for
up to 24 months.

Small cell lung cancer (metastatic):

IV: 200 mg once every 3 weeks until disease progression, unacceptable toxicity,
or (in patients without disease progression) for up to 24 months.

Urothelial carcinoma (locally advanced or metastatic):

IV: 200 mg once every 3 weeks until disease progression, unacceptable toxicity,
or (in patients without disease progression) for up to 24 months.
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® Antibiotics: | the therapeutic effect of Immune Checkpoint Inhibitors.

® Corticosteroids (Systemic): | the therapeutic effect of Immune Checkpoint
Inhibitors.

® Desmopressin: T the hyponatremic effect of Desmopressin.

® Ketoconazole (Systemic): T the hepatotoxic effect of Ketoconazole (Systemic).
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